
 
 

 

ORDER NO. R1-2018-0032 
NPDES NO. CA0024490 

WDID NO. 1B82084OHUM 
 

WASTE DISCHARGE REQUIREMENTS 
AND 

WATER RECYCLING REQUIREMENTS 
 

FOR THE 
 

MCKINLEYVILLE COMMUNITY SERVICES DISTRICT 
WASTEWATER MANAGEMENT FACILITY 

HUMBOLDT COUNTY 
 

The following Permittee is subject to waste discharge requirements (WDRs) and water recycling 
requirements set forth in this Order: 

 

Table 1. Permittee Information 
Permittee McKinleyville Community Services District 
Name of Facility Wastewater Management Facility 

Facility Address 
675 Hiller Road 
McKinleyville, CA 95519 
Humboldt County 

Type of Facility Publicly Owned Treatment Works (POTW) 

Facility Design Flow 
1.37 million gallons per day (mgd) (average dry weather treatment capacity) 
[...]
G. Other Monitoring Requirements ............................................................................................................................F-50 

VIII. Public Participation ................................................................................................................................................................F-51 
A. Notification of Interested Parties ...........................................................................................................................F-51 
B. Written Comments .......................................................................................................................................................F-52 
C. Public Hearing ................................................................................................................................................................F-52 
D. Waste Discharge Requirements Petitions ..........................................................................................................F-52 



Order No. R1-2018-0032 
McKinleyville Community Services District 
NPDES No. CA0024490 
 
 
 

 
Attachment F – Fact Sheet F-2 
 

E. Information and Copying ...........................................................................................................................................F-52 
F. Register of Interested Persons ................................................................................................................................F-53 
G. Additional Information ...............................................................................................................................................F-53 

 
Tables 

 
Table F-1. Facility Information ...................................................................................................................................................... F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data – Discharge Point 001 ........................................... F-7 
Table F-3. Basin Plan Beneficial Uses .......................................................................................................................................... F-9 
Table F-4. Summary of Reasonable Potential Analysis Results .....................................................................................F-26 
Table F-5. Determination of Long Term Averages ..............................................................................................................F-29 
Table F-6. Determination of Final WQBELs Based on Human Health Criteria ........................................................F-30 
Table F-7. Summary of Water Quality-Based Effluent Limitations – Discharge Point 001 ................................F-30 
Table F-8. Summary of Chronic Toxicity Results .................................................................................................................F-32 
Attachment F-1 – McKinleyville Community Services District RPA Summary ........................................................F-54 
  



Order No. R1-2018-0032 
McKinleyville Community Services District 
NPDES No. CA0024490 
 
 
 

 
Attachment F – Fact Sheet F-3 
 

ATTACHMENT F – FACT SHEET 
 
As described in section I, the Regional Water Board incorporates this Fact Sheet as findings of the Regional 
Water Board supporting the issuance of this Order. This Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California. Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Permittee. Sections or 
subsections of this Order not specifically identified as “not applicable” are fully applicable to this Permittee. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 1B82084OHUM 
Permittee McKinleyville Community Services District 
Name of Facility Wastewater Management Facility 

Facility Address 
675 Hiller Road 
McKinleyville, CA 95519 
Humboldt County 

Facility Contact, Title and 
Phone Greg Orsini, General Manager, (707) 839-3251 

Authorized Person to Sign 
and Submit Reports Greg Orsini, General Manager, (707) 839-3251 

Mailing Address P.O. Box 2037, McKinleyville, CA 95519 
Billing Address Same as Mailing Address 
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 2 
Complexity A 
Pretreatment Program NA 
Recycling Requirements Producer and user 

Facility Permitted Flow 
1.37 mgd (average dry weather flow capacity) 
1.69 mgd (average wet weather flow capacity) 
3.08 mgd (peak wet weather flow capacity) 

Facility Design Flow 
1.37 mgd (average dry weather flow capacity) 
1.69 mgd (average wet weather flow capacity) 
3.08 mgd (peak wet weather flow capacity) 

Watershed Blue Lake Hydrologic Area within the Mad River Hydrologic Unit 
Receiving Water Mad River 
Receiving Water Type Inland surface water 

 
  



Order No. R1-2018-0032 
McKinleyville Community Services District 
NPDES No. CA0024490 
 
 
 

 
Attachment F – Fact Sheet F-4 
 

 
A. The McKinleyville Community Services District (hereinafter Permittee) is the owner and 

operator of the McKinleyville Wastewater Management Facility (hereinafter Facility), a POTW.  

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the 
Permittee herein. 

The Permittee is authorized to discharge subject to waste discharge requirements in this Order at 
the discharge locations described in Table 2 on the cover page of this Order. The Code of Federal 
Regulations at 40 C.F.R. section 122.46 limits the duration of NPDES permits to be effective for a 
fixed term not to exceed five years. Accordingly, Table 3 of this Order limits the effective period 
for the discharge authorized by this Order. Pursuant to California Code of Regulations, title 23, 
section 2235.4, the terms and conditions of an expired permit are automatically continued 
pending issuance of a new permit if all requirements of the federal National Pollution Discharge 
Elimination System (NPDES) regulations on continuation of expired permits are complied with. 

B. The Facility discharges secondary treated wastewater to the Mad River, a water of the United 
States. The Permittee was previously regulated by Order No. 2011-0008-DWQ and National 
Pollutant Discharge Elimination System (NPDES) Permit No. CA0024490 adopted on 
April 19, 2011, and expired on April 18, 2016, and administratively continued through the 
effective date of this Order.  Attachment B provides a map of the area around the Facility. 
Attachment C provides a flow schematic of the Facility. 

C. The Permittee filed a report of waste discharge (ROWD) and submitted an application for 
reissuance of its WDRs and NPDES permit on August 11, 2015. The Permittee was required to 
submit a Title 22 Engineering Report to DDW in April of 2017. The Permittee submitted the 
report to DDW on March 2, 2018, and DDW approved the report on May 7, 2018. The application 
was deemed complete on May 7, 2018.  

II. FACILITY DESCRIPTION 

The Permittee owns and operates a municipal wastewater treatment facility (WWTF) and associated 
wastewater collection, recycling, and disposal facilities that serve a population of 16,900 residential, 
commercial, industrial, agricultural and municipal users in the unincorporated town of McKinleyville.  

A. Description of Wastewater and Biosolids Treatment and Controls 

The Facility is located to the west of McKinleyville, California just east of the Mad River and 
serves the unincorporated town of McKinleyville. Treated wastewater is discharged from 
Discharge Point 001 to the Mad River when flows in the Mad River exceed 200 cubic feet per 
second (cfs) as measured at United States Geological Survey (USGS) gauge at Highway 299. 
During dry weather, effluent is discharged to percolation ponds or recycled for dry-weather 
maintenance of the Hiller storm water treatment wetland, the adjacent forested area, or 
irrigation of agricultural lands. The Permittee also has the option of recycling effluent through 
irrigation on the northern portion of the former Fisher parcel north of the railroad bridge, on the 
lower Fisher Ranch, or on the West Pialorsi Ranch.  

Collection System 

The Permittee’s wastewater collection system consists of approximately 64 miles of gravity 
sewer mains, 2 miles of pressure force mains, 1,017 sanitary manholes, and 5 pump stations. 



Order No. R1-2018-0032 
McKinleyville Community Services District 
NPDES No. CA0024490 
 
 
 

 
Attachment F – Fact Sheet F-5 
 

Gravity sewer lines range in size from 6-inch diameter to 24-inch diameter, but most are 6-inch 
diameter lines.  

Wastewater Treatment 

The Facility is designed to treat an average dry weather flow of 1.37 mgd and a maximum peak 
wet weather flow of 3.08 mgd. Wastewater is conveyed to the Facility through two 12-inch 
diameter force mains from the Fisher Road and Hiller Road lift stations to the headworks. The 
combined capacity of these lift stations is 3.5 mgd. The headworks includes a magnetic-type flow 
meter to measure influent flow, a mechanically cleaned screen, a bypass channel with a bar 
screen, an influent sampler, and two cutthroat flumes to provide even flow distribution to the 
two aeration basins. 

Secondary treatment consists of two aeration basins providing a complete mix activated sludge 
process using extended retention of biological solids. The aeration basins have floating aerator 
assemblies mounted to floating headers. Each header has a motorized control valve to regulate 
air to the submerged diffusers. A programmable logic controller (PLC) is used to automatically 
actuate the motorized valves to create separate oxic and anoxic zones along the length of the 
basins. The repeated cycling of environments nitrifies and denitrifies the wastewater without 
recycle pumping or additional external basins. With the separate zones, the aeration system can 
achieve biological nitrogen removal. The PLC is also used to control the blowers based on 
continuous dissolved oxygen monitoring in the basins. 

Two 50-feet diameter, 16-feet side-water-depth secondary clarifiers remove the biomass 
associated with the secondary treatment process and produce a clarified effluent ready for 
disinfection and final discharge. Secondary clarification also concentrates the biomass for return 
to the aeration basins. 

The clarifiers include a second center well, the flocculation well, that improves clarifier 
performance. The flocculation well reduces short-circuiting between the influent feed well and 
the effluent launder and permits natural flocculation of the biomass contained in the mixed 
liquor. As the sludge settles, clarified liquid passes over the effluent weir and flows into the 
effluent launder where it leaves the clarifier for disinfection. Hydraulic-type sludge collection 
equipment is used to ensure rapid return of settled biomass to the aeration basins. A single 
sludge collection header is used to maintain adequate velocities within the header to avoid 
clogging and also provide greater turndown capability for return activated sludge (RAS) 
pumping. At a collection header tip speed of 6 feet per minute (ft/min), the collection arm will 
sweep the entire secondary clarifier invert once every 26 minutes. A tip speed of 6 ft/min is 
within the allowable speed range to avoid undue disturbance of the sludge blanket. The 26-
minute rotation time is short enough to prevent problems such as denitrification that are 
associated with long sludge detention times within the secondary clarifier. Peripheral effluent 
launders are used to facilitate cleaning of the effluent weirs and to reduce capital cost. Baffles are 
provided to reduce the potential for solids short-circuiting. 

Two RAS pumps at each clarifier return the settled sludge to the activated sludge process in 
order to maintain a viable population of the microorganisms responsible for the removal of the 
organic compounds present in wastewater. RAS from the two clarifiers is combined into a 
common line for conveyance to the aeration basins. The RAS pumps are variable-speed 
submersible type. Variable-speed pumps offer the most operational flexibility allowing precise 
control of RAS flow rates and the ability to closely balance RAS flow rates between multiple 



Order No. R1-2018-0032 
McKinleyville Community Services District 
NPDES No. CA0024490 
 
 
 

 
Attachment F – Fact Sheet F-6 
 

clarifiers. Submersible pumps have the advantage of requiring no cover or building to house the 
pumps and they are easy to remove for maintenance. 

A waste activated sludge (WAS) pump draws WAS from the RAS discharge piping and pumps the 
WAS to the biosolids storage basin. The pump is a rotary lobe type with a variable speed drive to 
provide the ability to vary the solids wasting rate. A constant-speed submersible pump will be 
used to pump scum from the secondary clarifiers directly to the biosolids storage basin. The 
scum pump is located in a sump adjacent to the secondary clarifiers and receives scum from the 
clarifiers by gravity. Secondary effluent can either flow by gravity or be pumped to the chlorine 
contact basins where chlorine solution is used to achieve disinfection and sulfur dioxide solution 
is used to dechlorinate.  

Biosolids 

Solids handling consists of pumping WAS from the secondary clarifiers to a biosolids storage 
basin. The basin has been sized to provide a loading rate of less than 20 pounds volatile 
suspended solids per 1,000 square feet of basin water surface area. The biosolids storage basin 
has been designed with a biosolids storage depth of 9 feet, a water cap depth of 3 feet, and a 
freeboard depth of 1.5 feet. The estimated time to fill the basin with biosolids is 6.9 years. Once 
full, the stored biosolids are dredged, dewatered, and hauled to an off-site disposal site. 

B. Discharge Points and Receiving Waters 

1. The Facility discharges to the Mad River at Discharge Point 001 (40° 55’ 28” N latitude and 
124° 7’ 13” W longitude) in the Blue Lake Hydrologic Area within the Mad River Hydrologic 
Unit. 

2. The Facility discharges treated wastewater to percolations ponds at Discharge Point 002 
when not discharging to the Mad River or water recycling system. The percolation ponds 
include two separate basins that are alternated in use. The Permittee plans to use the 
percolation ponds as needed until the summer of 2021 when they will be repurposed. 

3. The Facility discharges recycled water to the lower Fisher Ranch at Discharge Point 003, 
upper Fisher Ranch at Discharge Point 004, Hiller storm water treatment wetland and 
forested area at Discharge Point 005, and the Pialorsi Ranch at Discharge Point 006. Fisher 
Ranch and Pialorsi Ranch are located south of School Road and west of Fisher Road in 
McKinleyville. The Fisher Ranch and Pialorsi Ranch irrigation areas constitute the primary 
application sites. The upper Fisher Ranch site receives both flood irrigation and spray 
irrigation, whereas the Lower Fisher site receives just spray irrigation. The Upper Fisher 
site has 36 acres available for irrigation: 14 by flood irrigation and 22 by spray irrigation. 
The Lower Fisher and West Pialorsi sites receive spray irrigation and are 45 and 35 acres, 
respectively. 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in Order No. 2011-0008-DWQ for discharges from Discharge 
Point 001 and representative monitoring data from the term of Order No. 2011-0008-DWQ are as 
follows: 



Order No. R1-2018-0032 